



TEST REPORT

DATE: 11-22-2024

Page 1 of 1

TEST NUMBER: 0312725

CLIENT	Go Green
--------	----------

TEST METHOD CONDUCTED	ASTM D1388 Stiffness of Fabrics
-----------------------	---------------------------------

DESCRIPTION OF TEST SAMPLE	
IDENTIFICATION	HM65S
ROLL NUMBER	G39151A
CONSTRUCTION	Turf
REFERENCE	PO #18213

GENERAL PRINCIPLE

This method covers the measurement of stiffness properties of fabrics. Bending length is measured and reported.

TEST RESULTS

DESCRIPTION	AVERAGE LENGTH DIRECTION	AVERAGE CROSS DIRECTION
HM65S	27.9 cm	23.5 cm
HM65S	28.4 cm	23.4 cm
HM65S	28.1 cm	23.7 cm

APPROVED BY:

This report is provided for the exclusive use of the client to whom it is addressed. It may be used in its entirety to gain product acceptance from duly constituted authorities. This report applies only to those samples tested and is not necessarily indicative of apparently identical or similar products. This report, or the name of Professional Testing Laboratory, LLC, shall not be used under any circumstance in advertising to the general public.